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® OFDMA Modulation

ANT AUX Port

Tones: 26T

Tones: 242T

802.11ax-HE80, RU Index: 18

802.11ax-HE80, RU Index: 62

Centre Frequency: 6945MHz

Centre Frequency: 7025MHz

Spectrum Analyzer 1 Spectrum Analyzer 2 |+
Swept SA Swept SA
KEYSIGHT [input R guZ 500 JAlen 200D PNO. Fast Jwg Type: Ponwer (RMS)
Freamp: Off Gate: OFf [ugiHod 100100
= lpagn Ato Freq Rel.Int (S) IF Gain: Low Trig: Free Run
w PASS NFE Off Sig Track O A

1Sy g
Scale/Div 10 d8
o

Ref Lyl Offset 1.50 4B
Ref Level 11.50 dBm

Span 360.0 MHz|
‘Sweep 1.33 ms (10001 pts)

g 0] =
0%l D) (o w

Center 6.0450 GHz Video BW 2.4 MHz*

#Res BW 820 kHz

C RS Tk dE=55A ) -

Spectrum Analyzer 1 Spectrum Analyzer 2 Biprs
Swept SA Swept SA
KEYSIGHT ot R gl Z 500 Men 2005 PNO Fasl oy Typo: P (RMIS)
Fraamp: OF Gato. OF gl 1001100
P sgn Avto Freq Ref In ) IF Gain: Low Tig: Free Run
i [PASS NEE Off g Track OF A
! Spectrum M Ref Lyl Offset 1.50 4B

ScaleiDiv 10 d8 Ref Level 11.50 dBm
Log v

Center 7.0250 GHz Video BW 2.:’ MHz* ‘Span 360.0 MHz,
es B 820 ke ‘Sweep 1.3 ms (10001 pts)

Jan 30, 2023 - a1 0] ¥
/@9 ?EEe B SNS S

Tones: 52T

Tones: 484T

802.11ax-HE40, RU Index: 37

802.11ax-HE40, RU Index: 65

Centre Frequency: 7085MHz

Centre Frequency: 6885MHz

Spectrum Analyzer 1 Spectrum Analyzer 2 o+
Swept SA Swept SA
KEYSIGHT [nout 7 WOUIZE0Q  Men 2005 |PNO Fast oy Typo. Pt (RMS)
- Praan: O Gato: Ot {waiHioka 100100
s Ao Froq Ret 101 (5) IF Gam Low Trg: Fro Run
w |BASSH Nt o S Track G A
1 Spectnm Ref Lyl Offset 1.50 08

ScalaiDiv 10 a8 Ref Level 11.50 dBm
Log v

‘Span 240.0 MHz|
‘Sweep 1.33 ms (10001 pts)

Center 7.0850 GHz Video BW 1.5 MHz"

#Res BW 470 kHz

Spectrum Analyzer 1 Spectrum Analyzer 2 o+
Swept SA Swept SA
KEYSIGHT [nout e WouZ 500 AMen 2008 [PNO Fast oy Typo. Pt (RMS)
— Praanp: O Gato: O {waiHioka 100100
o Auto Fron Ref I S) IF Gam Low Trg: Fro Run
o [PASS. Sig Track O A
1 Spectum Ref Lyl Offset 1.50 4B

ScalaiDiv 10 a8 Ref Level 11.50 dBm
Log v

‘Span 240.0 MHz]
‘Sweep 1.33 ms (10001 pts)
g R D0 a#

Center 6.8850 GHz Video BW 1.5 MHz"

#Res BW 470 kHz

Jan 30, 2023 - | [ wx Jan 30, 2023
SO ?ENTO Bl SES S @M ?ERO WO ax
802.11ax-HE160, RU Index: 60 802.11ax-HES80, RU Index: 67
Specirum Analyzes 1 Spectrum Analyzer 2 I+ Specirum Analyzes 1 Specirum Analyzer 2 I+
Swept SA Swept SA Swept SA Swept SA
KEYSIGHT it 7 W7 500 AN 20d8  PNO Fast g Typo Pt (RS) KEYSIGHT i & W7 500 e 00D PO Fast g Typo P (RNS)
g Ot [Goto O Ivging 100100 Praamg: Of  Gote O Ivging 100100
= pagn Auto Freq Ret Int (S) IF Gain Low Trg: Froe Run > pagn Auto Froq Ret Int (5) IF Gain Low Trg: Froe Run
o PASS = on 0 Trck On A o PASS = on 50 Trck On A
1 Spectuen b ——— 1 Spectun b A ———
ScaleiDiv 10 d8 Ref Level 11.50 dBm ScaleiDiv 10 d8 Ref Level 11.50 dBm
Log - Log T
Contor 69650 GHz ideo B 5.0 Mz Span G400 MMz | [Centor 7.0250 GHE Video BW 2.4 WHz" ‘Span 360.0 Wiz
[#Res BW 1.6 MHz ‘Sweep 1.33 ms (10001 pts) #Res BW 820 kHz ‘Sweep 1.33 ms (10001 pts))
120 30,2023 Y Jan 50,2023 Y
SOl ? N9 -0 % B X L el Wi dl-rral wi W 00 A

File Number: C1M2301026

Report Number: EM-F230116

This test report may be reproduced in full only. The document may only be updated by Audix Technology
Corp. personnel. Any changes will be noted in the Document History section of the report.



AUDIX ]

Audix Technology Corp.
No. 491, Zhongfu Rd., Linkou Dist.,
New Taipei City244, Taiwan

APPENDIX A-Page 148 of 154

Tel: +886 2 26099301
Fax: +886 2 26099303

ANT Main Port

Tones: 26T
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A.8 CONTENTION BASED PROTOCOL

Test Date 2023/04/06 ~ 07 Temp./Hum. | 22 ~24°C/58 ~ 62%
Cable Loss N/A Tested By Sam Chang
Test Voltage AC 120V 60Hz (Via AC Adapter)

A.8.1 Contention-based Protocol

® Contention-based Protocol Threshold Incumbent Signal & Mini. Detection level

Min.
Mode U-NII Freitj;cy F;zzz;':y Injected AWGN Power |  Antenna Gain Adjusted Power | Detection Limit EUT Tx
Band (dBm) (Include path loss) (dBm) (dBm) Status
(MHz) (MHz) .
(dBi) *Notel
6135 -74.50 -0.50 -74.00 -62 OFF
5 6135 6135 -79.50 -0.50 -79.00 -62 Minimum
6135 -81.50 -0.50 -81.00 -62 ON
6455 -73.00 -0.50 -72.50 -62 OFF
6 6455 6455 -79.50 -0.50 -79.00 -62 Minimum
802.11ax- 6455 -81.50 -0.50 -81.00 -62 ON
HE20 6695 -71.50 -0.50 -71.00 -62 OFF
7 6695 6695 -78.50 -0.50 -78.00 -62 Minimum
6695 -82.00 -0.50 -81.50 -62 ON
7015 -75.50 -0.50 -75.00 -62 OFF
8 7015 7015 -80.50 -0.50 -80.00 -62 Minimum
7015 -82.50 -0.50 -82.00 -62 ON

Note 1: the listed Min. gain of EUT was included path loss.
Note 2: Detected level (Adjusted Power) = Injected AWGN Power (dBm) — (Antenna Gain (dBi) + Path loss (dB)) *Notel.
Note 3: The AWGN level is reported for the following conditions:
- OFF = AWGN level at which no transmission is detected, consistently for a minimum period of 10 seconds.
- Minimal: AWGN level at which the system begins to trigger the transmission switch-off, albeit not being kept off consistently.
- ON = AWGN level at which no impact on the transmission is detected, consistently for a minimum period of 10 seconds.
Note 4: The EUT don’t support channel puncturing or BW reduction mechanism.
Note 5: Per FCC TCB workshop April 2022, The Injected AWGN power is actual power of AWGN injected into the antenna port.
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EUT AWGN _ Min. , Detection
U-NII Injected AWGN Power Antenna Gain Adjusted Power .
Mode Band Frequency Frequency (dBm) et i (o) (dBm) Limit EUT Tx Status
(MHz) (MHz) . (dBm)
(dBi) *Notel
6110 -79.50 -0.50 -79.00 -62 OFF
6110 -80.50 -0.50 -80.00 -62 Minimum
6110 -82.50 -0.50 -82.00 -62 ON
6185 -69.50 -0.50 -69.00 -62 OFF
5 6185 6185 -76.00 -0.50 -75.50 -62 Minimum
6185 -78.50 -0.50 -78.00 -62 ON
6260 -74.00 -0.50 -73.50 -62 OFF
6260 -78.00 -0.50 -77.50 -62 Minimum
6260 -81.00 -0.50 -80.50 -62 ON
6430 -78.30 -0.50 -77.80 -62 OFF
6430 -80.80 -0.50 -80.30 -62 Minimum
6430 -83.30 -0.50 -82.80 -62 ON
6505 -71.00 -0.50 -70.50 -62 OFF
6-7 6505 6505 -76.00 -0.50 -75.50 -62 Minimum
6505 -79.00 -0.50 -78.50 -62 ON
6580 -73.50 -0.50 -73.00 -62 OFF
6580 -76.50 -0.50 -76.00 -62 Minimum
802.11ax- 6580 -79.50 -0.50 -79.00 -62 ON
HE160 6590 -79.50 -0.50 -79.00 -62 OFF
6590 -81.00 -0.50 -80.50 -62 Minimum
6590 -83.50 -0.50 -83.00 -62 ON
6665 -72.50 -0.50 -72.00 -62 OFF
7 6665 6665 -77.00 -0.50 -76.50 -62 Minimum
6665 -82.00 -0.50 -81.50 -62 ON
6740 -78.00 -0.50 -77.50 -62 OFF
6740 -80.50 -0.50 -80.00 -62 Minimum
6740 -82.50 -0.50 -82.00 -62 ON
6910 -73.00 -0.50 -72.50 -62 OFF
6910 -75.50 -0.50 -75.00 -62 Minimum
6910 -78.50 -0.50 -78.00 -62 ON
6985 -69.50 -0.50 -69.00 -62 OFF
8 6985 6985 -77.00 -0.50 -76.50 -62 Minimum
6985 -79.50 -0.50 -79.00 -62 ON
7060 -79.50 -0.50 -79.00 -62 OFF
7060 -82.00 -0.50 -81.50 -62 Minimum
7060 -84.00 -0.50 -83.50 -62 ON

Note 1: the listed Min. gain of EUT was included path loss.
Note 2: Detected level (Adjusted Power) = Injected AWGN Power (dBm) — (Antenna Gain (dBi) + Path loss (dB)) *Notel.
Note 3: The AWGN level is reported for the following conditions:

- OFF = AWGN level at which no transmission is detected, consistently for a minimum period of 10 seconds.

- Minimal: AWGN level at which the system begins to trigger the transmission switch-off, albeit not being kept off consistently.

- ON = AWGN level at which no impact on the transmission is detected, consistently for a minimum period of 10 seconds.

Note 4: The EUT don’t support channel puncturing or BW reduction mechanism.

Note 5: Per FCC TCB workshop April 2022, The Injected AWGN power is actual power of AWGN injected into the antenna port.
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® Summary table

Mode U-NII Bang | CEtTe Freduency EZZTeT:; 1]2|slals|6|7]|8|o |10 Detection | Limit

(MHz) (MH2) Possibility (%) (%)

5 6135 6135 T T O I I A 100 90

802 11ax HE20 6 6455 6455 T O O A I O 100 90

7 6695 6695 O O O A A I 100 90

8 7015 7015 O O O A A I 100 90

6110 111111 fr]1)1f1 100 90

5 6185 6185 T O I A I O 100 90

6260 O O A A I A 100 90

6430 O O O A A I 100 90

6-7 6505 6505 T O T O I I A 100 90

802.11ax- 6580 O O I A A I 100 90

HE160 6590 O O I A A I O 100 90

7 6665 6665 1 T O I A 100 90

6740 T O O A I I O 100 90

6910 O O O A A I O 100 90

8 6985 6985 O O O A I I 100 90

7060 111|111 fr]1)1f1 100 90

Note: CBP Detection Trials (1= Detection, 0= No Detection)
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A.8.2 Measurement Plots
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Centre Frequency: 6185MHz

Centre Frequency: 6505MHz

Incumbent Frequency

Incumbent Frequency
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6430MHz
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